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1.1 EUT DESCRIPTION

Product Name:

SD Card Mobile DVR

Model Name: RCM-MDR301WDG
Hardware Version: v0022
Software Version: V101230

RF Exposure Environment:

Uncontrolled

WIFI

Frequency Range:

2400MHz~2483.5MHz

Type of Modulation:

DSSS(BPSK/QPSK/CCK)
OFDM(BPSK/QPSK/16QAM/64QAM)
MIMO-OFDM(BPSK/QPSK/16QAM/64QAM)

Channel Number:

11

Antenna Type:

Internal

Antenna Peak Gain:

3.0dBi

Remark:

the device.

1. The above EUT’s information was declared by manufacturer. Please refer
to the specifications or user’'s manual for more detailed description.
2. The EUT satisfies the antenna requirement about FCC §15.203
requirement, as below description:
a. An intentional radiator shall be designed to ensure that no antenna
other than that furnished by the responsible party shall be used with

b. The antenna can be replaced by the user, but the use of a standard
antenna jack or electrical connector is prohibited
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1.2 TEST MODE

Unilab has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined
as:

Test Mode

Mode 1: 802.11b CH1

Mode 2: 802.11b CH7

Mode 3: 802.11b CH11

Mode 4: 802.11g CH1

Mode 5: 802.11g CH7

Mode 6: 802.11g CH11

Mode 7: 802.11n CH1

Mode 8: 802.11n CH7

Mode 9: 802.11n CH11

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of
channel were selected to perform the test, then shown on this report.

2. For the ERP/EIRP and radiated emission test, every axis (X, Y, Z) was verified, and show
the worst result on this report.

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and
FCC CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and
15.247.

21 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application

2.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements. According to its specifications, the EUT must comply with the
requirements of the Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15
Subpart C.

2.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4: 2009 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak
and average detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
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away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum emissions,
exploratory radiated emission measurements were made according to the requirements in
Section 13.1.4.1 of ANSI C63.4: 2009.

2.4 FCC PART 15.205 RESTRICTED BANDS OF OPERATIONS

(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted
in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9-410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 -4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 -14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 @

13.36 - 13.41

1 Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing
within these frequency bands shall not exceed the limits shown in Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209
shall be demonstrated using measurement instrumentation employing a CISPR
quasi-peak detector. Above 1000 MHz, compliance with the emission limits in Section
15.209 shall be demonstrated based on the average value of the measured emissions.
The provisions in Section 15.35 apply to these measurements.
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2.5 DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition.
After verification, all tests were carried out with the worst case test modes as shown below

IEEE802.11b mode:

Channel Low (2412MHz)

Channel Mid (2442MHz)

Channel High (2462MHz) with 11Mbps data rate were chosen for full testing.
IEEE802.11g mode:

Channel Low (2412MHz)

Channel Mid (2442MHz)

Channel High (2462MHz) with 54Mbps data rate were chosen for full testing.

IEEE802.11n mode:
Channel Low (2412MHz)
Channel Mid (2442MHz)
Channel High (2462MHz) with 65Mbps data rate were chosen for full testing.
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3. TECHNIACL SUMMARY

3.1 SUMMARY OF STANDARDS AND TEST RESULTS
The EUT have been tested according to the applicable standards as referenced below:

Test Item FCC Result

Occupied Bandwidth §15.247 (a) P

6 dB bandwidth §15.247 (a) P

Power spectral density §15.247 (e) P

Peak Output Power (Conduction) | §15.247 (b) P

Spurious Emissions (Conduction) | §15.247 (d) P

Band edge measurement §15.247 (d) P
§15.247 (d)

Spurious Emissions (Radiation) §15.35 (b) P
§15.209 (a)

Note: P means pass, F means failure, N/A means not applicable

3.2 TEST UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. This uncertainty represents an
expanded uncertainty expressed at approximately the 95% confidence level using a
coverage factor of k=2.

Test item Value (dB)
Conducted disturbance 3.4
Radiated disturbance 4.2
3.3 TEST EQUIPMENT LIST
Equipment Manufacturer Model Serial No. Due Date
Receiver Agilent NOO38A | MY51210142 | 2014/09/28
Wire'eizgtoggte"“v“y Agilent N4O10A | MY49080305 | 2014/09/28
Accirgsg:‘yagqu;ﬁem ETS-LINDGREN FACT-3 CT-0000336 | 2016/07/27
Microwave Preamplifier | EM Electronics EM30180 3008A02425 2014/03/01
Power Splitter Agilent 11667C/ 52401 | MY53806148 | 2014/03/01
Loop Antenna Schwarzbeck FMZB1519 1519-020 2014/03/27
DC Power Supply Agilent 6612C MY43002989 2014/03/04
Bilog Antenna Schwarzbeck VULB9160 | 9160-3316 | 2014/07/19
VHF-UHE-Biconical Schwarzbeck | VUBA9117 9117-263 | 2014/07/19
Broad-Band Horn Schwarzbeck | BBHA9120D | 9120D-942 | 2014/07/19
Antenna
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Broad-Band Horn
Antenna

Horn Antenna(18-40GHz) ETS 3116 00070497 2014/07/19

Schwarzbeck BBHA9120D 9120D-943 2014/07/19

The measuring equipment utilized to perform the tests documented in this report has been
calibrated once a year or in accordance with the manufacturer's recommendations, and has
been calibrated by accredited calibration laboratories.

3.4 TEST FACILITY

All test facilities used to collect the test data are located at No. 1350, Lianxi Rd. Pudong New
District, Shanghai, China. The site and apparatus are constructed in conformance with the
requirements of ANSI C63.4: 2009, CISPR 16-1-1 and other equivalent standards. The
laboratory is compliance with the requirements of the ISO/IEC/E 17025.

3.5 TEST SETUP CONFIGURATION

The information contained within this report is intended to show verification of
compliance of the EUT to the requirements of CFR 47 FCC Part 15.247 and RSS-210.
Unilab has verified the construction and function in typical operation. All the test modes
were carried out with the EUT in normal operation, which was shown in this test report.
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4. OCCUPIED BANDWIDTH
4.1 TEST SETUP

B e

- Spectrum analyzer
B | I
EUT
4.2 LIMITS
Limits 225 kHz or 2 to 3 times the 20 dB bandwidth

4.3 TEST PROCEDURE

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 6 dB or 20 dB bandwidth, centered on a channel
RBW = 1% of the 6 dB or 20 dB bandwidth

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize. Use
the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 6 dB or 20 dB down one side of the emission. Reset the
marker-delta function, and move the marker to the other side of the emission, until it is (as
close as possible to) even with the reference marker level. The marker-delta reading at this
point is the 6 dB or 20 dB bandwidth of the emission. If this value varies with different modes
of operation (e.g., data rate, modulation format, etc.), repeat this test for each variation.
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4.4 TEST RESULTS

Channel | 20dB bandwidth (MHz) | 99% bandwidth (MHz)
802.11b

802.11b CH1 13.22 13.608
802.11b CH7 15.53 13.761
802.11b CH11 16.33 14.307
802.11g

802.11g CH1 17.58 16.387
802.11g CH7 17.54 16.392
802.11g CH11 17.14 16.314
802.11n

802.11n CH1 18.33 17.532
802.11n CH7 18.23 17.547
802.11nCH11 18.25 17.417

802.11b

802.11b channel 1

Center 2.412 GHz

Occupied Bandwidth
13.608 MHz

Transmit Freq Error 69.277 kHz OBW Power 99.00 %
x dB Bandwidth 13.22 MHz x dB -20.00 dB
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802.11b channel 7

#VBW 20 kHz Sweep 194.6 ms

Occupied Bandwidth Total Power 11.9 dBm

13.761 MHz

Transmit Freq Error 64.338 kHz OBW Power 99.00 %
x dB Bandwidth 13.53 MHz x dB -20.00 dB

802.11b channel 11

S NN I
-mW-I--I-MWI-
B PR I I I A O O O " ™

#VBW 300 kHz

Occupied Bandwidth Total Power
14.307 MHz

Transmit Freq Error -102.34 kHz OBW Power 99.00 %
x dB Bandwidth 16.33 MHz x dB -20.00 dB
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802.11g
802.11g channel 1

-10.0

#VBW 20 kHz

Occupied Bandwidth Total Power

16.387 MHz
27.664 kHz OBW Power
17.58 MHz x dB

Transmit Freq Error
x dB Bandwidth

802.11g channel 7

Center 2442 GHz
#VBW 20 kHz

Occupied Bandwidth Total Power

16.392 MHz
33.802 kHz OBW Power
17.54 MHz x dB

Transmit Freq Error
x dB Bandwidth

Unilab
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23.9dBm

99.00 %
-20.00 dB

Sweep 194.6 ms

23.7 dBm

99.00 %
-20.00 dB
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802.11g channel 11

=
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[

#VBW 20 kHz Sweep 194.6 ms

Occupied Bandwidth Total Power 20.2 dBm
16.314 MHz

Transmit Freq Error -50.390 kHz OBW Power 99.00 %
x dB Bandwidth 17.14 MHz x dB -20.00 dB

802.11n
802.11n channel 1

o I I I A I I
Y R AN ER B PP A JIMMI---

Center 2412 GHz

Occupied Bandwidth
17.532 MHz

Transmit Freq Error 32.602 kHz OBW Power 99.00 %
x dB Bandwidth 18.33 MHz x dB -20.00 dB

802.11n channel 7
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10 dBidiv Ref 0.00 dBm

Center 2.442 GHz

Occupied Bandwidth
17.547 MHz

Transmit Freq Error 39.939 kHz
x dB Bandwidth 18.23 MHz

802.11n channel 11

Occupied Bandwidth
17.417 MHz

Transmit Freq Error -57.038 kHz
x dB Bandwidth 18.25 MHz

OBW Power
x dB

Total Power

OBW Power
x dB

99.00 %
-20.00 dB

11.7 dBm

99.00 %

-20.00 dB

Unilab

Page 16 of 136
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5. 6 DB BANDWIDTH
51 TEST SETUP

B e

L3 Spectrum analyzer
L I
EUT
5.2 LIMITS
Limit 2500 kHz

5.3 TEST PROCEDURE

KDB 558074 D01 DTS Measurement Guidance V03 rO1 April 9, 2013

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 6 dB bandwidth, centered on a channel
RBW=100KHz

VBW = 3 x RBW

Sweep = auto

Detector function = peak

Trace = max hold

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize. Use
the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 6 dB down one side of the emission. Reset the
marker-delta function, and move the marker to the other side of the emission, until it is (as
close as possible to) even with the reference marker level. The marker-delta reading at this
point is the 6 dB bandwidth of the emission.

If this value varies with different modes of operation (e.g., data rate, modulation format, etc.),
repeat this test for each variation.
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Channel Measured 6dB Limit (MHz) Result
bandwidth (MHz)

802.11b

802.11b CH1 9.07 >0.5 PASS
802.11b CH7 9.08 >0.5 PASS
802.11b CH11 10.12 >0.5 PASS
802.11g

802.11g CH1 16.43 >0.5 PASS
802.11g CH7 16.41 >0.5 PASS
802.11g CH11 16.37 >0.5 PASS
802.11n

802.11g CH1 16.96 >0.5 PASS
802.11g CH7 16.95 >0.5 PASS
802.11g CH11 16.80 >0.5 PASS

802.11b
802.11b channel 1

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth

13.849 MHz

Transmit Freq Error 59.597 kHz
¥ dB Bandwidth 9.074 MHz

#VBW 300 kHz

Total Power

OBW Power

x dB

]
et
™y
|
|
|
|
|
|
||

T
LHE

IZENNN
I

Span 50 MHz
Sweep 6.2 ms

31.3 dBm

99.00 %
-6.00 dB
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802.11b channel 7

10 dBidiv Ref 10.00 dBm
Log
0.0o0

-10.0
-20.0
-30.0
-40.0

G010 Mgy

#VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power

13.893 MHz

Transmit Freq Error 83.5623 kHz OBW Power
x dB Bandwidth 9.087 MHz x dB

802.11b channel 11

| B
A . Y N

B O N ot N
N I N N D . W

#Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms

I
N
I
I
I
I
]
Mk o
e
I

Center 2.462 GHz

Occupied Bandwidth Total Power 11.8 dBm

14.254 MHz

Transmit Freq Error -116.47 kHz OBW Power 99.00 %
x dB Bandwidth 10.12 MHz x dB -6.00 dB
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802.11g
802.11g channel 1
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Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.417 MHz
41.282 kHz OBW Power
16.43 MHz x dB

Transmit Freq Error
x dB Bandwidth

802.11g channel 7

Center 2.442 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth

16.405 MHz
46.606 kHz
16.41 MHz x dB

Transmit Freq Error OBW Power

X dB Bandwidth

Sweep 6.2 ms

13.5 dBm
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802.11g channel 11

Center 2.462 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.359 MHz
-56.031 kHz
16.37 MHz

Transmit Freq Error
x dB Bandwidth

802.11n

802.11n channel 1

#VBW 300 kHz

Total Power

OBW Power
x dB

Unilab
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Sweep 6.2 ms

24.4 dBm

99.00 %
-6.00 dB

10 dBidiv Ref 30.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.498 MHz
50.248 kHz
16.96 MHz

Transmit Freq Error
x dB Bandwidth

802.11n channel 7

[ I A N

I N .
I N AN TS s T N N
--IJ----II---

#VBW 300 kHz

Total Power

OBW Power
x dB

-WWI----IH'“W_

Sweep 6.2ms

28.6 dBm
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I
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#VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 28.4 dBm

17.522 MHz

Transmit Freq Error 49.495 kHz OBW Power
x dB Bandwidth 16.95 MHz x dB

802.11n channel 11

T T T T T T
! S e

#Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 24.4 dBm
17.390 MHz

Transmit Freq Error -70.763 kHz OBW Power
x dB Bandwidth 16.80 MHz x dB
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6. POWER SPECTRAL DENSITY
6.1 TEST SETUP

- |

—

L3 Spectrum analyzer
L I
EUT
6.2 LIMITS
Limits <8dBm

6.3 TEST PROCEDURE

KDB 558074 D01 DTS Measurement Guidance V03 r01 April 9, 2013

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 3 kHz < RBW < 100 kHz.

Set the VBW = 3xRBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the RBW.
If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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6.4 RESULTS & PERFORMANCE

Channel Mode Measured level (dBm) | Limit (dBm) Result
802.11b -12.81 <8.00 Pass
1 (2412MHz) 802.11g -22.81 <8.00 Pass
802.11n -23.53 <8.00 Pass
802.11b -13.72 <8.00 Pass
7 (2442 MHz) 802.11g -19.70 <8.00 Pass
802.11n -19.19 <8.00 Pass
802.11b -13.65 <8.00 Pass
11 (2462 MHz) 802.11g -20.10 <8.00 Pass
802.11n -19.96 <8.00 Pass
802.11b

802.11b channel 1

Mkr1 2.413 68 GHz
1L%gBIdiv Ref 0.00 dBm -12.804 dBm

Center 2.41200 GHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)
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802.11b channel 7
Mkr1 2.443 68 GHz
1LogB:dw Ref 0.00 dBm -13.719 dBm

Center 2.44200 GHz .
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)

Mkr1 2.463 68 GHz
1LOgB.fd|v Ref 0.00 dBm -13.65 dBm

-I'M-
[ [T ]

Center 2.46200 GHz Span 30.00 MHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)
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802.11g

802.11g channel 1

Mkr1 2.415 69 GHz
EggB.fdiv Ref 0.00 dBm -22.81 dBm

-10.0
=200
-30.0
-40.0
-50.0
-B0.0
-70.0
-80.0

-G0.0

=

N
.
.
.
.
A
a
L
.
N

I | T ]
2

Center 2.41200 GHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)

Mkr1 2.437 92 GHz
10 dBidiv Ref 0.00 dBm -19.70 dBm

HEEREPE BN
i

N
.
I
N
U
S
w PR
.
I

Center 2.44200 GHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)
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802.11g channel 11

Mkr1 2.464 43 GHz
1Lo dBidiv  Ref 0,00 dBm -20.10 dBm

Center 2.46200 GHz Span 30.00 MHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)

802.11n

802.11n channel 1

Mkr1 2.410 41 GHz
10 dBidiv Ref 0.00 dBm -23.53 dBm

og

Center 2.41200 GHz Span 30.00 MHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)
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802.11n channel 7

EEERERE:ED
L E
LR

#V/BW 10 kHz

Unilab
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Mkr1 2.439 51 GHz
-19.19 dBm

Span 30.00 MHz
Sweep 7.00 s (1001 pts)

Mkr1 2.459 51 GHz
-19.96 dBm

e
I=ANNNEED

Span 30.00 MHz
Sweep 7.00 s (1001 pts)
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7. PEAK OUTPUT POWER (CONDUCTION)
7.1 TEST SETUP

B —

- Spectrum analyzer
L I
EUT
7.2 LIMITS
Limits <30dBm

7.3 TEST PROCEDURE

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer.
The loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

WIFI: Low(1), Middle(7) and High (11).

Using Channel power measurement function of spectrum analyzer

and settings are: Integ BW = 20MHz RBW = 1MHz and VBW = 3MHz Trace = max hold
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7.4 RESULTS & PERFORMANCE
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802.11b
Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 14.52 30 15.48
7 (2442MHz) 14.36 30 15.64
11 (2462MHZz) 14.19 30 15.81
802.11g
Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 15.08 30 14.92
7 (2442MHz) 15.64 30 14.36
11 (2462MHz) 15.91 30 14.09
802.11n
Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 18.69 30 11.31
7 (2442MHz) 17.84 30 12.16
11 (2462MHZz) 18.29 30 11.71
802.11b

802.11b channel 1

#/BW 3 MHz

Channel Power

14.52 dBm /20 MHz

Power Spectral Density

-58.49 dBm /Hz
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802.11b channel 7

Mkr1 2.44485 GHz

#V/BW 3 MHz

Channel Power Power Spectral Density

14.36 dBm 720 MHz -58.65 dBm /Hz

802.11b channel 11

10 dBidiv Ref 30.00 dBm

10.0
0.00

-10.0

#/BW 3 MHz

Channel Power Power Spectral Density

14.19 dBm /20 MHz -58.82 dBm /Hz




.
Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL05420131204FCC003-3 Page 32 of 136

802.11g
802.11g channel 1

Mkr1 2.44485 GHz

10 dBidiv Ref 20.00 dBm
Log

Center 2.412 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

15.08 dBm 120 MHz -57.93 dBm /Hz

802.11g channel 7

#VBW 3 MHz

Channel Power Power Spectral Density

15.64 dBm 720 MHz -57.37 dBm /Hz
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802.11g channel 11

#VBW 3 MHz

Channel Power Power Spectral Density

15.91 dBm 720 MHz -57.10 dBm /Hz

802.11n
802.11n channel 1

#VBW 3 MHz

Channel Power Power Spectral Density

18.69 dBm /20 MHz -54.32 dBm /Hz

802.11n channel 7

Unilab

Page 33 of 136
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Mkr1 2.44485 GHz

Center 2442 GHz
#/BW 3 MHz

Channel Power Power Spectral Density

17.84 dBm {20 MHz -55.17 dBm /Hz

802.11n channel 11

i I I N A A A N I
Y N B e it i it st s |
100 --7------‘--

#VBW 3 MHz

Channel Power Power Spectral Density

18.29 dBm /20 MHz -54.72 dBm iHz
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8. SPURIOUS EMISSIONS (CONDUCTION)
8.1 TEST SETUP

B e

- Spectrum analyzer
L I
EUT
8.2 LIMITS
Limit <(P-20dB)

Note: P is the highest level of the desired power

8.3 TEST PROCEDURE

The EUT was connected to Spectrum Analyzer and Base Station via power divider. Use the
following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious
emissions (e.g., harmonics) from the lowest frequency generated in the EUT up through
the 10th harmonic. Typically, several plots are required to cover this entire span.

RBW = 100 kHz; VBW = RBW; Sweep = auto; Detector function = peak; Trace = max hold
Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded.
The level displayed must comply with the limit specified in this Section.
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8.4 RESULTS & PERFORMANCE
802.11b, traffic mode; Channel 1; Below 30 MHz

Ref 0.00 dBm

ouuJ =
RSN

a80.0 ----------
an n ----------

#VBW 300 kHz

MKR MODE| TRC| SCL FUNCTION FUNCTION wIDTH FUNCTION VALUE

N [1]f] 369 kHz| 35 210 @Bm | 00000 00O
I I

802.11b, traffic mode; Channel 1; (30~1000) MHz

10 dBidiv.  Ref 20.00 dBm

L-nﬁ . - [ T T T T T T |

ol [
9% S Y N A E B SN S

MER| MODE| TRC| SCL FUNCTION FUNCTION /D TH FUNCTION YALUE

N [1]f] 889 42 MHz 44, 716 Bm I ]
A 0 |
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802.11b, traffic mode; Channel 1; (1~12.75 )GHz

10 dBidiv  Ref 20.00 dBm
Log

) _I“u—_m“-“ mmw‘u’ mmwﬂmw _

#VBW 300 kHz . Sweep 23.4 ms (1001 pts)

MKR MODE| TRC) SCL FUNCTION FUMNCTION "WIDTH FUMNCTION WaLUE

N [1]f] 2.410 GHz 8. 249 em 0| 00| 00|
el N[ 1] f] 4.819 GHz 20748dBm| [ 00000[ 00000000

Note: The point mark1 is carrier.

802.11b, traffic mode; Channel 1; (12.75~25 )GHz

MKR| MODE| TRC| SCL FUNCTION FUMCTION "IDTH FUMNCTION VaLLE

1 III-- 24 510 GHz -40 452 FT=T ] I R
A Y A
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802.11b, traffic mode; Channel 7; Below 30 MHz

Ref 0.00 dBm

MER MODE| TRC) SCL FUMNCTION FUNCTION WD TH FUNCTION ALUE

1 IIIIII]_IEHE 37. 549 éBm| 0 0000000 00O
00| I

802.11b, traffic mode; Channel 7; (30~1000) MHz

MKR| MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION YALUE

0N [1]f] 359 80 MHz £2 766 eml ]
I I

g ' | |

802.11b, traffic mode; Channel 7; (1~12.75 )GHz
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10 dBidiv.~ Ref D 00 dBm
Log #

MKR| MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE

1 INNENEE 2.445 GHz 9 794 =T I I B
A N [1]F] 4.889 GHz 46409dBm| | 0000[ 0000000000
]

Note: The point mark1 is carrier.

802.11b, traffic mode; Channel 7; (12.75~25 )GHz

Ref 0.00 dBm

KR MODE| TRC) SCL FUNCTION FUNCTION wiIDTH FUNCTION WaLUE

N N [1[F] 13 875 GHz 52, 245 I .
I
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802.11b, traffic mode; Channel 11; Below 30 MHz

MKR MODE| TRC SCL X FUNCTION FUNCTION WIDTH FUNCTION WALUE

¥
N [1]f] 519kHz| 44278dBm| | | 00|
] ]

q9 ! ! [ | |
802.11b, traffic mode; Channel 11; (30~1000) MHz

10 dBidiv Ref 0.00 dBm
Log

MKR MODE| TRC| SCL S FUMCTION FUNCTION WIDTH FUMCTION WALLE

Y
M N [ 1]f] 515.00 MHz £095dBM| | | |
] I
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802.11b, traffic mode; Channel 11; (1~12.75 )GHz

MKR MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUNCTION VALUE

N [1]f] 2457 GHz| 14, 493 @Bm | 00O 00O
A N |1]f] 4926GHz|  53474dBm| | = 000[ 0000000 |
0] I

Note: The point mark1 is carrier.

802.11b, traffic mode; Channel 11; (12.75~25 )GHz

MKR| MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

NN [1]f] 13 348 GHz 55, 947 ém [ 0 |
I A
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802.11g, traffic mode; Channel 1; Below 30 MHz

10 didiv  Ref 0,00 dBm
Log

-']IIII

-40.0

MKR MODE| TRC| SCL FUMCTION FUMCTION WIDTH FUNCTION WALUE

N N |[1]f] 519 kHz 42. 232 ’em|l | ]
I S

802.11g, traffic mode; Channel1 ; (30~1000) MHz

1LO dBidiv.  Ref 20.00 dBm

MKR| MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUNCTION VALLE

M N [1]f] 159 98 MHz 55, 568 dBm [ 0000 00O
rr ]
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802.11g, traffic mode; Channel 1; (1~12.75 )GHz

Mkr3 4.831 GHZ
-30.427 dB

MKH MDDE THE SEL FUMCTION FUMCTION /I0TH FUMCTION VALUE

2.410 GHz 4572 dBm| |
2 III-- 1611 GHz 26909dBm| |
| N [1]f| 4.831 GHz -30.427 dBm

W~

Note: The point mark1 is carrier.

802.11q, traffic mode; Channel 1; (12.75~25 ) GHz

MKF| MODE| TRC SCL FUNCTION | FUNCTION WIDTH FUNCTION YALUE
0N [1]f] 18 814 GHz -43 249 dBm _—_
2 [ I I

MN=0W0n~0NW¢Nkd

o o
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802.11g, traffic mode; Channel 7; Below 30 MHz

MKR MODE| TRC SCL FUNCTION FUNCTION WD TH FUNCTION WaLUE

NN [1]f] 369 kHz -36. 276 ®em [ |
I N

MKER| MODE TRC SCL FUMCTION FUKCTION WIDTH FURCTION WaLUE
NN [1]f] 864 20 MHz 59, 167 ém [ 1 |
2 I I
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802.11g, traffic mode; Channel7 ; (1~12.75) MHz

MKR MODE| TRC) SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE

M N [ 1[f] 2 445 GHz 13, 799 @em [ 1 |
A N [1]f] B.875 GHz 5838dBm| | [ ]
I I

7 [N I I S N A
Note: The point mark1 is carrier.

802.11q, traffic mode; Channel7 ; (12.75~25) MHz

Mkr1 24.535 GHz
-51.213 dBm

MKR| MODE| TRC| SCL FUNCTION FUNCTION %ADTH FUNCTIOM VALUE

1 mnn_zm 51 213 Bm | 000 0]
I ]
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802.11g, traffic mode; Channel 11; Below 30 MHz

MER MODE| TRC) SCL FUNCTION FUNCTION WIDTH FUNCTION WALUE

N [1]f] 429kHz| 40 071 @Bm | 00| 00O
]

MKER| MODE| TRC SCL FUMCTION FUMCTION %/IDTH FUMNCTION WALUE
NN [1]f] 515 00 MHz £2 762 ®8m [ | ]
2 I R R
: IR
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802.11g, traffic mode; Channel11 ; (1~12.75) MHz

Ref -1.14 dBm

MKR MODE| TRC SCL FUMCTION FUMCTION WI0TH FUNCTION WALUE

N [1]f] 2457 GHz 9. 546 @8m | 1 ]
A N [1]f] 6875GHz| 60383dBm| [ 0 [ 000000 |
[ I I ]

Note: The point mark1 is carrier.

802.11q, traffic mode; Channel11 ; (12.75~25) MHz

Ref 0.00 dBm

MKR MODE| TRC) SCL FUMCTION FUMCTION WIDTH FUNCTION WALUE
N [1]Ff] 23 849 GHz 48, 366 @em [ o ]
2 I ]




.
Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL05420131204FCC003-3 Page 48 of 136

802.11n, traffic mode; Channel 1; Below 30 MHz

MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION WALUE

N [1]f] 489 kHz| 42 414 FT=Tir) I I
- r ]

Sweep 108 ms (1001 pts

MKR| MODE| TRC| SCL FUMCTION FUNCTION WADTH FUNCTION WaLUE

M N [1]f] 159 98 MHz 55, 650 em | 00O @0

MN=2O00DOD~OtEWON

e
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802.11n, traffic mode; Channel 1; (1~12.75 )GHz

1LO dBidiv  Ref 20.00 dBm

MER| MODE| TRC) SCL FUMCTION FUMCTION WIDTH FUMCTION YALUE

N [1]f] 2.410 GHz 4, 595 FT=Ye] I N

el N [1[f] 1611 GHz 26675¢Bm| [ 0 00000[ 000000000000 |

| f | 3.221 GHz 30601eBm| [ 000000 00000
) A RN

e [ [ [ ! 1 [ [ ]

Note: The point mark1 is carrier.

802.11n, traffic mode; Channel 1; (12.75~25 )GHz

10 dBidiv  Ref 0.00 dBm
Log

MER MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION YALUE
NN [1]F] 23 910 GHz 53, 104 @em | | ]
y ] ]

7 | I I I A A N
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802.11n, traffic mode; Channel 7; Below 30 MHz

MKR MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUMCTIOM WALLE
1 III--_EEIIEE__—
a [ 0 [ ]
3 N I I S S N
4 N I I I
5
6
7

MKR| MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUMCTION WALLE

NN [ 1]F] 745 86 MHz 58, 935 @em | [ |
2 I S N S
I B
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802.11n, traffic mode; Channel7; (1~12.75) GHz

10 dBidiv. Ref -1.14 dBm
Log v

MKR MODE| TRC SCL # FUNCTION FUMCTION WwIDTH FUNCTION aLUE

(M N [1]f] 2445 GHz| 3 123 8m | ]
Al N [1]F] 7028 GHz 49259 dBm|[ |
I

g ! | |
Note: The point mark1 is carrier.

802.11n, traffic mode; Channel7; (12.75~25) GHz

MKR MODE| TRC) SCL FUMCTION FUMCTION wiIDTH FUNCTION aLUE

AN [1]f] 20 584 GHz 42, 333 Bm | ]

a | 0 o @ 00OO]
. ]
]
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802.11n, traffic mode; Channel 11; Below 30 MHz

Ref 0.00 dBm

MKR MODE| TRC 5SCL FUNCTION FUNCTION wIDTH FUNCTION WALUE

N 1] 369 kHz| 36 023 Bm [ | |
- rr+r - ]

MKR MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUNCTION VaLUE

NN [1]f] 745 86 MHz 58 935 ®em [ ]
gy | ]

49 ./ | | |
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802.11n, traffic mode; Channel11; (1~12.75) GHz

MKR MODE| TRC SCL FUNCTION FUMCTION wIDTH FUNCTION WaLUE

1 IIIII-_!EEIE 11 565 Bml [ [ ]
Al N [1]F] 6.875 GHz 498%6dBm[ [ ]
] I

Note: The point mark1 is carrier.

802.11n, traffic mode; Channel11; (12.75~25) GHz

MKR MODE| TRC) SCL FUMCTION FUNCTION wIDTH FUNCTION YALUE

0 N |1][f] 13 789 GHz A4, 331 éem| [ ]
] I
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9. BAND EDGE MEASUREMENT
9.1 TEST SETUP

Antenna

/ tower

Horn

 I— > 3m <- ......................... {
v antenna

EUT
\ 4dm

Spectrum
\ T analyzer
[ J
\ v \ \
Turntable 0.8m Im \
-
/ A ~ Pre-am D as
-amp | OO
| | l ]
9.2 LIMITS

According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which
the spread spectrum intentional radiator in operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, In addition,
radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in15.209(a).

9.3 TEST PROCEDURE

The EUT is placed on a turntable, which is 0.8m above the ground plane.

The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

PEAK: RBW=VBW=1MHz / Sweep=AUTO

AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.
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9.4 RESULTS & PERFORMANCE
802.11b (low channel)

Detector mode: Peak

Level (dBuVim)

Polarity: Horizontal

Unilab
Page 55 of 136

120,
110
2
a0 \
CCCLASS-BPK
70
M 0 PV i FCC CLASS-BAV
EUMWMMMWWWWWWW
30
10
02310 2320, 2340, 2360, 2380, 2400, 2420
Freguency (MHz)
Site : chamber
Condition FCC CLASS-B PK 3m BEHAQIE@D(943} HORIZOMNTAL
EUT : 5D Card Mobile DVE

Model Mame
Temp,/Humi
Power Rating:

RCM-MDRZ81WDG
21°C/54%
DC 12V

Mode 802.11 b chl
Memo
ReadAntenna Cable Preamp Limit  Ower
Freq Level Factor Loss Factor Lewvel Line Limit Remark
MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 58.e6 27.58 7.13 38.34 55.83 74.88 -18.97 Peak
2 pp 2414.72 183.75 27.54 7.21 38.34 188.16 74.88 26.16 Peak
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Detector mode: Average Polarity: Horizontal
120Le¥ﬂﬁdﬂuhﬁnﬂ
110
2
90 \’\
FCL CLASS-B PK
io
,f\\ FCC CLASS-B AV
50 E
30
10
02310 2320. 2340. 2360, 2320. 2400. 2420
Freguency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(943) HORIZONTAL
EUT : 5D Card Mobile DVR
Model Mame : RCM-MDR381WDG
Temp/Humi . 21°C /4%
Power Rating: DC 12V
Mode : 802.11 b chil
Memo '
ReadAntenna C(able Preamp Limit Ower
Freq Level Factor Loss Factor Level Line Limit Remark
MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 47.18 27.58 7.13 38.34 43.55 54.88 -18.45 Average

2 pp 2415.27 95.87 27.54 7.21 38.34 92.28 54.886 38.28 Average
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Detector mode: Peak Polarity: Vertical

120Levm:dﬂuhﬁm}

110

. (T

s FCCCLASSBPK

70 o

M e FCC CLASS-B AV
SUwWWWMWMT

30
10
G231[3! 2320. 2340, 23€0. 2380. 2400, 24210
Freguency [(MHz)
S5ite : chamber
Condition : FCC CLASS-B PK 3m BBHA9128D(943) VERTICAL
EUT : 5D Card Mobile DVR
Model MName : RCM-MDR381WDG
Temp/Humi : 21°C/54%
Power Rating: DC 12V
Mode : 802.11 b chl
Memo -
Readintenna Cable Preanp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 59.51 27.58 7.13 38.34 55.88 74.88 -18.12 Peak
2 pp 2418.54 185.82 27.54 7,21 38.34 182.23 74.88 28.23 Peak
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Detector mode: Average Polarity: Vertical
120Levmtdﬂuhﬁm}
110
2
a0 ﬁ/‘fﬂ\/\/\
FEC CLASS-B PK
70
FCC CLASS-B AV
50
30
10
G231':] 2320. 2340. 2360. 2380, 2400, 2420
Frequency (MHz)
Site chamber
Condition FCC CLASS-B PK 3m BBHA9120D(943) VERTICAL
EUT SD Card Mobile DVR
Model Name RCM-MDR301WDG
Temp/Humi 21°C /54%
Power Rating: DC 12V
Mode 802.11 b «chil
Memo
Readbntenna Cable Preamp Limit  Owver
Freq Level Factor Loss Factor Level Line Limit Remark
MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 48.57 27.58 7.13 38.34 44.94 54.88 -9.86 Average
2 pp 2418.21 98.18 27.54 7.21 38.34 94.59 54.88 48.59 Average
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Detector mode: Peak Polarity: Horizontal
120 Level {dBuV!m}
10
o)
1
P A el B FCC CLASS-B PK
2
e FCC CLASS-BAV
EUFT,..‘I ] ] w
30
10
02450 2460, 2470, 2480, 2490, 2500, 2510
Frequency (MHz}
Site : chamber
Condition FCC CLASS-B PK 3m BEHA9128D(943) HORIZOMTAL
EUT : 5D Card Mobile DVR
Model Mame : RCM-MDR3IGLWDG
Temp,/Humi : 21T /54%
Power Rating: DC 12V
Mode : 802.11b chil
Memo
Readdntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz  dBuv  dB/m dB dé dBuV/m dBuV/m dB
1pp 2463.88 B83.85 27.45 7.359 38.32 79.61 74.88 G5.61 Peak
2 2470.82 62.89 27.52 F.41 38.31 58.71 J4.88 -15.19 Peak
3 2483.48 43.38 27.52 V.41 38.31 48.80 74.88 -34.88 Peak
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Detector mode: Average Polarity: Horizontal
120 Level {dBuW!m}
10
o0

1 FCC CLASS-B PK

70 =
;, FCC CLASS-B AV

50 m/,f

30

10

"245€| 2460, 2470. 2430, 2480, 2500, 2510
Frequency [MHz}

Site : chamber
Condition : FCC CLASS-B PK 3m EBHﬂSlEED{Eﬂ_’-} HORIZONTAL
EUT : SD Card Mobile DVR
Model Mame : RCM-MDR3GLWDG
Temp,/Humi : 21°C /54a%
Power Rating: DC 12V

Mode : 882.11b chill
Memao :
ReadAntenna Cable Preamp Limit Ower
Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m ds d8 dBuV/m cBuV/m dB

1 pp 2462.84 79.59 27.49 7.39 38.32 76.15 54.89 22.15 Average
2 2476.28 55.11 27.52 7.41 38.31 51.73 54.80 -2.77 Average
3 2483.48 38.72 27.52 7.41 38.31 35.34 54.88 _18.66 Average
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Detector mode: Peak Polarity: Vertical

120 Level {dBuV!m}

10

o0

el Bt FCCCLASS-B PKH

70
2
by FCC CLASS-B AV

sa“;‘

30
10
nﬂ45€l 2460, 2470, 2430, 2400, 2500, 2510
Frequency (MHz}
Site : chamber
Condition + FCC CLASS-B PK 3m EBHﬂBlEED{Ed_’-} VERTICAL
EUT : 5D Card Mobile DVR
Model Mame : RCM-MDR3IG1WDG
Temp,/ Humi : 21°C /54%
Power Rating: DC 12V
Mode : B02.11b chil
Memo -

ReadAntenna Cable Preamg Limit Owver
Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m ds d8 dBuV/m cBuV/m dB

1 pp 2463.88 83.12 27.49 7.39 38.32 79.68 74.88 5.68 Peak
2 2476.46 62.63 27.52 7.41 38.31 59.25 74.88 -14.75 Peak
3 2483.48 44.5 27.52  7.41 38.31 41,12 J4.88 -32.38 Peak
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Detector mode: Average Polarity: Vertical
Level {dBuW!m}
120
10
o0
1 FCC CLASS-B PK

)

30

10

70 S
; FCC CLASS-BAV

Nl

2450

Site

Condition
ELT

Model Mame
Temp/Humi
Power Rating:
Maode

2460, 2470, 2450, 2450, 25040,
Frequency (MHz}

: chamber

FCC CLASS-B PK 3m BBHA9128D(543) VERTICAL

: 5D Card Mobile DVR
: RCM-MDR321WDG
: 21°C /54%

DC 13V

: 882.11b chill

Readfntenna Cable Preamo Limit Owver
Lewvel Factor Loss Factor Lewel Lime Limit Remark

2310

Mamao
Freg
MHz
1 pp 2463.82
? 2476.52
3 2483.48

dBuv  dB/m dB dB dBuV/m cBuV/m dB

/.37 27.49  7.39 38.32 73.93 54.88 19.93 Average
53.14 27.52 V.41 38.31 49.76 54.88 -4.24 Average
i7.48 27.52  T7.41 38.31 34.18 54.88 -19.99 Average
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802.11g (low channel)
Detector mode: Peak Polarity: Horizontal
120Levm:d5uhﬁm1
110
%wwwwm
90
CC CLASS-BPK
70 -

W FCC CLASS-B AV
S e :

I P PNy Y P Y P W SN LT\ T e

50
30
10
G2310 2320, 2340, 2360, 2380, 2400, 2420
Frequency (MHz)
Site chamber
Condition FCC CLASS-B PK 3m BBHAQlE@D[943) HORIZONTAL
EUT SD Card Mobile DVR

Model MName
Temp,/Humi
Power Rating:

RCM-MDR381WDG
21°C/54%
DC 12V

Mode 802.11 g chl
Memo
ReadhAntenna Cable Preamp Limit  Ower
Freq Lewvel Factor Loss Factor Level Line Limit Remark
MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 67.25 27.58 7.13 38.31 63.62 74.08 -18.38 Peak
2 pp 2489.99 183.74 27.54 7.21 38.34 188.15 74.88 26.15 Peak
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Detector mode: Average Polarity: Horizontal
120Le#eJ:dBu1Hnﬂ
110
90
%
FGE CLAZSBPK]
CCCLASS-BAY
50 Mf
30
10
02310 2320. 23440. 2360. 2380, 2400, 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHAS120D(943) HORIZONTAL
EUT : 5D Card Mobile DVR
Model Mame : RCM-MDR3©1WDG
Temp/Humi : 21°C /54%
Power Rating: DC 12V
Mode : 802.11 g chl
Memo -
Readbntenna Cable Preanmp Limit  Ower
Freq Lewvel Factor Loss Factor Level Line Limit Remark
MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 51.32 27.58 7.13 38.34 47.69 54.80 -5.31 Average

2 pp 2418.13 84.82 27.54 7.21 38.34 81.83 54.88 27.83 Average
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Detector mode: Peak Polarity: Vertical
12ULeveI (dBuVim)
110
2
Prden sty
90

CCCLARSBPK

70 hﬁ#ﬁwﬂ
K M FCC CLA/SS-B AV

summWJwwHmmqﬁhmhummwmmnﬂmmA%WWﬁ”ﬂMWW

30
10
G231[] 2320. 2340. 2360. 2380. 2400. 2420
Fregquency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHAS128D(943) VERTICAL
EUT : SD Card Mobile DVR
Model MName : RCM-MDR381WDG
Temp/Humi : 21°C/54%
Power Rating: DC 12V
Mode : 802.11 g chl
Memo :
ReadAntenna Cable Preamp Limit  Ower
Fregq Level Factor Loss Factor Level Line Limit Remark
MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 67.25 27.58 7.13 38.34 63.62 74.08 -18.38 Peak

2 pp 2418.98 182.15 27.54 7.21 38.34 93.56 74.80 24.56 Peak
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Detector mode: Average Polarity: Vertical
120 Level {(dBu\im)
110
90
2
FGe IS EPI
7o
CCCLASS B AV
50
_,——-""'_'_‘_'_‘_'_FM__—“‘,
30
10
02310 2320 2340. 2360 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9128D(943) VERTICAL
EUT : 5D Card Mobile DVR
Model Mame : RCM-MDR381WDG
Temp/Humi - 21°C /54%
Power Rating: DC 12V
Mode : 882.11 g chil
Memo -
Readfntenna Cable Preamp Limit  Ower
Freq Level Factor Loss Factor Level Line Limit Remark
MHz  dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 51.32 27.58 7.13 38.34 47.69 54.88 -6.31 Average

2 pp 2488.34 83.91 27.54 7.21 38.34 808.32 54.80 26.32 Average
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802.11g (high channel)

Detector mode: Peak Polarity: Horizontal
120 Level {dBuVim|
110
0

1
T ki b ek A GLES FCCCLASS-B PK
70 rw";
~ FCC CLASS-BAV
50 I I T T
30
10
ﬂ2459 2440, 2470, 24580, 24490, 2500, 2510
Frequency (MHz}

Site : chamber

Condition : FCC CLASS-B PK 3m EBHﬂ.QllED{EdS} HORIZOMTAL

EUT : 5D Card Mobile DVR

Model Mame : RCM-MDR3IG1WDG

Temp,/Humi : 21°C /5a%

Power Rating: DC 12V

Mode : 802.11g chil

Mamo -

ReadAntenna Cable Preamp Limit Owver

Freq Lewvel Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m d8 d8 dBuV/m dBuV/m dB

1 pp 24p2.68 84,44 27,49 7.30 38,32 81.68 J4.08 7.00 Peak
2 2483.48 55.48 27.52 7.41 38.31 52.82 74.88 -21.98 Peak
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Detector mode: Average Polarity: Horizontal

o0 LEve! (aBUVIM)

110

a0

L FCCCLASS-BPK

70 ("*’

50

FCC CLASS-BAV

30
10
2450 2460, 2470, 24480, 2480, 2500, 2510
Frequency (MHz}

51ite : chamber
Condition © FCC CLASS-B PK 3m BEHO91280(343) HORTZONTAL
EUT : 5D Card Mobile DVR
Model Mame : RCM-MDR3I@1WDG
Temp,/Humi - 21°C /54%
Power Rating: DC 12V

Mode : B@2.11g chil
Mema -
Readfntenna Cable Preamg Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark

MHz st dB/m dB d8 dBuV/m dBu¥/m dB

1 pp 2461.46 77.43 27.49 7.39 38.32 73.99 54,88 19.99 Average
2 2483.48 45.895 27.52 7 41 38.31 43 .57 54 .88 -11.43 Average
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Detector mode: Peak Polarity: Vertical
20 L€Vel (dBUVIMm)
10
=il
WW FCCCLASS-BFK

"L
_ _ _ FCC CLASS-BAV

3 %
30
10
2450 2460, 2470, 2480, 2400, 2500, 2510
Frequency [MHz}
Site : chamber
Condition * FCC CLASS-B PK 3m EBHﬂ.QllED{QdE} VERTICAL
EUT : 5D Card Mobile DVR
Model Mame : RCM-MDRZG1WDG
Temp,/Humi : 21°C /54%
Power Rating: DC 12V
Mode : B02.11g chll
Memo -

ReadAntenna Cable Preamp Limlt  Over
Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV{m dBuV/m db

1 pp 2462.78 82.78 27.45% V.39 38.32 79.26 74.88 5.26 Peak
2 2483.48 53.51 27.52 V.41 38.31 50.13 74.88 -23.87V Peak
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Detector mode: Average Polarity: Vertical
1JEI.EUEI [dBuvimj
110
o0

FCCCLASS B PK

70
/—’*“_’ -hc\\ FCC CLASS-BAV
sl - - - -
30
10
2450 2460. 2470. 2480, 2400, 2500, 2510
Frequency (MHz|
Site : chamber
Condition » FCC CLASS-B PK 3Im EBHﬂQIlED{ng} VERTICAL
EUT : 5D Card Mobile DVR
Model Mame : RCM-MDR3I&LWDG
Temp,/Humi : 21°C fsa%
Power Rating: DC 12V

Mode : 802.11g chill
Memo :
Readdntenna Cable Preamp Limit  Owver
Freq Lewvel Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBu¥/m dBuV/m dB

1pp 2464.58 74.34 27,49 7.39 33.32 70.98 sS4 .em 16.98 Average
2 2483.49 43.75 27.52 7.41 38.31 48.37 54.80 -13.62 Average



